
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 
UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 
Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

                      Project Concept Note & Monitoring Report 
(PCNMR) 

 

 
 

 

 

Project Name: Wastewater Treatment Project by Tirupur 
Murugampalayam CETCPL 

UWR RoU Scope:5 
Monitoring Period: 01/01/2014-31/12/2023 

Crediting Period: 2014-2023 
UNDP Human Development Indicator:0.6441(India) 

RoUs Generated During 1st Monitoring Period :59,49,077 

 
1 https://www.undp.org/  
[...]
SF No. 207/3, Palaniyappamuthaliyar Thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

220 

8 

M/s.Rithishwar dyeing co (Fiverose Bleachers & Dyeing) 
176/1-C, 184/1·A·l Athimara Thottam, Murugampalayam, 
lduvampalayam post, Tirupur - 641687 220 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .13 

9 
M/s BulI Seye Process S.F.No.660/18, K.R.R.Thottam, 
K.V,R.Nagar,Tirupur -  641 604. 

110 

10 G.K.M. Colours 
SF'No. 258/1,2,3, Vayakattu Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

530 

  G.K.M. Process   
11 257, Vayakattu Thottam, 

Murugampalayam, lduvampalayam post, Tirupur - 641687 
20 

12 Sri Guru colurs 
SF No. 666, Thenamara Thottam ,Murugampalayam, lduvampalayam 
post, 
Tirupur - 641687 

220 

13 
K. A. K. Textile Processing 210/2, Murugampalayam, 
lduvampalayam post,Tirupur -  641687 

220 

14 Kongunadu Textile Process 
SF No: 157, Kottaiyan Thottam, Murugampalayam, lduvampalayam 
post, 
Tirupur - 641687 

165 

15 Kumaran Textile Process Karai Thottam 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

165 

16 Shree Shaste Colours 
SF No. 259, Vayakattu Thottam, Murugampalayam, lduvampalayam 
post, 
Tirupur - 641687 

192.5 

17 

Manoj Colours 
SF No. 671, Vairam Compound Thamba Chetty Thottam, 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

110 

18 Micro Colour Makers 
SF No. 190/1A,2A,7A, Kudi kinaru Thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

440 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .14 

19 Palani Andavar Dyeings 213, Lakshmi Garden, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

330 

20 S. K. Process 
SF No. 672, Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

253 

21 S.P. Processor 
SF,No.259    Vaiyakattu Thottam Murugampalayam, lduvampalayam 
post, 
Tirupur - 641687 

220 

22 Sakthibala Process 
SF No. 660/lB, Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

291.5 

23 Santhiyaa Bleaching & Dyeings Thambanchetti Thottam, 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

165 

24 Sri Bagavathi Dyeings 
S.F No,668/A, Thennamara Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

165 

25 Sri Arulmurugan Dyeing and Bleaching company SF No. 641, 
Sundamettu Thottam, Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

110 

26 Sree Bagavathi Process 
S.F.No. 668/B    Thennamara Thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

88 

27 Sri Gowtham Dyeing SFNo.182/2 Sannankadu, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

110 

28 The Unitty  Dyers (Sri Saravana Dyers) 
K.R.P. Thottam, Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

165 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .15 

29 Sumy Process 
S.F.N.o.209/1,210/1, Leader Thottam, Murugampalayam, 
lduvampalayam post, Tirupur - 641687 

385 

30 Thangam Process 
Thenamara Thottam, Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

220 

31 Micro Knit Process 
SF No. 208/1, K.M.S.K. Compound, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

275 

32 
Jaiguru process (Vedha Colours ) 
T.S.No..25/2A,Word L, Block 7,NavithanThottam KVR Nagar,Tirupur  - 
641604 

165 

33 Vignesh Process 
SF Ne. 208/1, K.M.S.K. Compound Murugampalayam, lduvampalayam 
post, Tirupur - 641687 

38.5 

34 Vijay Dyeing and Bleaching S.F.No.211/lA, Upplian Thottarn, 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

275 

35 Senbagam Process 
SF No. 669,Thamban Chetty Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

440 

36 M/s.Ajantha Processers Thamban chetty Thottam 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

247.5 

37 Renuka  process 
D.N.210/2, Karuvelankattu thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

121 

38 Vairam Process, 
S.F.No.669 Thampa chetty thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

192.5 

39 
SDS Colours (Previous Velmurugan Process} SF No, 214/2, 
Murugampalayam, 
lduvampalayam (Po), Tirupur -  641 687 

110 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .16 

40 

City Colour (Prabhu Colours, Sri Venkatachalapathi dyeing) 
S.F No. 214/1 & 215, Veerapandi Village, Tirupar South Taluk 
Tirupur 275 

41 Dynamic Dyeings, (Previous DRK Dyeing ,Anthony Garments) S.F, No. 
150/3 pt, 151/2 pt,Veerapandi Village, 
Tirupar South Taluk 
Tirupur 

385 

42 Senbagam Bleachers, 
S.F No.671, Thamban chetty thottam, Murugampalayam, 
lduvampalayam post, 
Tirupur - 641687 

88 

43 Venmani Process 
SF N.o, 3/475, Oor Vazhi Thottam, Murugampalayam, lduvampalayam 
post, Tirupur - 641687 

110 

44 Narmatha  Dyeings Unit-1 
SF No. 661/8,663/1,Door No: 3/846, K.R.P. Thottam, 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

165 

45 Narmatha Dyeings Unit-II 
SF No. 663/2, K.R.P. Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

137.5 

  Gee Gee Textile Processor   
46 SF No. 661/6, K.R.P Thottam, 

Murugampalayam, lduvampalayam post, Tirupur - 641687 
110 

47 Kathiresan Bleaching Company Thamban Chetty Thottam, 
Murugampalayam, lduvampalayam post, 
Tirupur - 641687 

33 

48 G.J.Textile,K Valllyappa, Kaliyamman, Karpagam S.F.No.666, 
Veerapandi Village, 
Tirupur 

352 

49 Micro Bleachers 
SF No. 173, Savukku Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

220 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .17 

50 Sumy Bleachers 
S.F.No.209/1, Leader Thottam, 
Murugampalayam, lduvampalayam post, Tirupur - 641687 

55 

Total Quantity of Operating Member units in KLD 10175 

 
 

The Tirupur Murugampalayam CETP was commissioned on 05 Aug, 2008 with the capacity of 11MLD. 
Present Processing capacity 10.9MLD in Currently Murugampalayam has 50 Dyeing members with total 
CETP capacity of 11 MLD.  
 
The Tamil Nadu Pollution Control Board (TNPCB) has laid down specifications for the discharge of 
treated effluents into inland surface waters. One of the stipulations is that the TDS level has to be 
maintained below 2100 ppm in the discharge after treatment apart from the stipulations for other 
parameters. The TDS of the effluents discharged presently is higher than this limit. Therefore as a 
measure of pollution abatement the TNPCB has now mandated the industries to implement zero 
discharge facilities so that the pollution from the dyeing & bleaching units can be contained once and for 
all. Six new CETP's namely, Arulpuram, Rayapuram, Kallikadu, Murugampalayam Rayapuram, Mangalam 
and Eastern have joined together to form a Special Purpose Vehicles to implement the zero discharge 
facility. The SPV's are Noyyal Common Effluent Treatment Company Limited and Mangalam-Eastern 
Water Recycling Company Limited. The six CETP's, have mandated the Tamilnadu Water Investment 
Company Limited, Chennai (TWICL) for the implementation of the zero discharge facilities. 
 
List of Chemical Used in the CETP 
 
 

S. NO Description 
1 Sulphuric Acid 
2 Hydro chloric acid 
3 Caustic Solution 
4 Poly Electrolyte 
5 Lime 
6 Soda ash 
7 Citric Acid 
8 EDTA 
9 SLS 

10 Sodium hypo chloride 
11 Nitric acid 
12 Defoamer 
13 Antiscalant 
14 SMBS 
15 Gas Chlorine 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .18 

Treatment Process 

a. Collection and conveyance of raw effluent and recovered water  

b. Pretreatment  

c. Reverse Osmosis (RO)  

d. Evaporation 

Pretreatment of the effluent for the reduction of BOD, COD, suspended solids and colour, Reverse 
Osmosis (RO) desalination of the pretreated effluent for the reduction of TDS and evaporation of the 
rejects in thermal process evaporators to recover the water as condensate and crystallize the salt. 

The raw effluent will be received in the intake well via screen to remove fibers and trash from where it 
will be pumped into an equalization tank to homogenize the flow. From the equalization tank the 
effluent will be pumped into an aeration tank where the effluent is aerated using a system of diffusers 
and blowers for the reduction of BOD, COD and color. The effluent after aeration is settled in secondary 
clarifier for the settlement of the suspended solids and bio mass. A portion of underflow of the clarifier 
is recirculated into the aeration tank for maintaining the required level of MLSS. The remaining portion 
of underflow of the clarifier is further thickened in gravity thickener. The thickened sludge is dewatered 
in filter press where the biosludge is dewatered to about 30% consistency. 

The over flow from the clarifier with about 50 – 60% reduction in colour is taken to a battery of quartz 
filters for the filtration of the suspended solids. The filtrate from the quartz filters is pumped into the 
resin filters where the balance colour is adsorbed rendering a colourless effluent. The filtrate from the 
resin filters is softened through ion exchange resin. 

The softened effluent is pressurized into two stage RO blocks for the reduction of TDS. The rejects from 
the RO Block 1 is further desalinated in RO Block 2 to achieve an overall recovery of about 80-85%. 

The rejects from the RO Block 2 is processed in multiple effect thermal process evaporators to recover 
the water in the rejects as condensate and crystallize the salt. About 85 to 90% recovery is achieved in 
the evaporation process.  

The following treatment steps are envisaged in the pre-treatment section: 

 a. Biological treatment 
 b. Quartz filtration 
 c. Resin filtration 
 d. Softening filtration 

Biological treatment 

The biological treatment plant proposed is a typical "total oxidation activated sludge plant". This process 
has been very widely and successfully implemented in medium and large scale textile wastewater 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

treatment plants all over the world including a 300 MLD plant in China. This technology is widely 
practiced in Italy, Spain, Mexico, Brazil, Bangladesh and Honduras where large number of textile 
wastewater treatment plants have been designed and operated successfully for more than a two 
decades. 

The important features of the process are: 

 Achievement of substantial, actual results in terms of drastic reduction of organic and inorganic 
pollution, 

 Partial or total decoloration, 
 Minimization of sludge volume, 
 Minimization of running costs, 
 Minimization of maintenance requirement, 
 Reliability and flexibility of the proposed system. 

The biological process consists of two interconnected lines: 

 The water (effluent) line and, 
 The sludge line. 

A. The water line section consists of the following: 

 Screening unit 
 Storage and homogenising 
 Neutralisation 
 Biological oxidation 
 Sedimentation 

 

Screening unit 

It has the goal to separate coarse and medium-fine solids at the inlet of the plant, avoiding thus their 
sedimentation in the next stages and clogging in the machinery (pumps, mixers etc.). 

The solids are separated from the raw effluent by rotary brush screen. The cleaning of the screening 
surface is automatic and continuous and occurs by brushes, combs or counter current pressured water 
jets. The screening equipment is controlled by pre-set time switches or level sensors. 

The debris collected from the screening unit is collected into a trolley with hopper facility and is 
removed periodically to be disposed of as municipal waste along with other housekeeping waste 
materials. 

Storage and homogenisation 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .20 

In order to feed the following aeration tank with an homogeneous flow and an uniform pollutants load, 
as well as to make bacteria acclimatise, the raw effluent is stored in a tank where it is mixed and lightly 
aerated. In this way the whole water volume is kept in movement and neither sedimentation and "dead 
zones", nor any anaerobic fermentation occur. 

Mixing and aeration are performed by submersible mixers and submersible ejector pumps respectively. 
The aeration avoids fouling smell and it is a kind of pre-oxygenation, preparing the bacteria for the 
following stage. 

The most important aspect of equalisation tank is to provide uniformity of the raw effluent which will 
feed the oxidation tanks with homogenized effluent, which will enable efficient performance of the 
biological system. 

The parameters which are of paramount importance for efficient operation of the biological system are 
explained as follows: 

pH: Generally, the textile industries wastewater has a pH between 3-5 (wool) and 11-13 (cotton). It is 
well known that the bacteria can work properly in a rage of pH between 7-8/8.5. Therefore, the pH 
correction with acid and soda is mandatory, in order to ensure a constant pH effluent. An automatic 
dosing system, controlled by a pH meter, guarantees a correct pH value. 

Flow: The industrial discharges are not constant over the day; sometimes there is an excessive flow and 
sometimes there is no flow at all. This creates hydraulic problems; for example, in the clarifier, and 
organic load constancy in the biological tank. Moreover, the builder is forced to install powerful pumps 
that are used only for short periods. An equalisation tank is the most important aspect of biological 
system to provide uniformity of the raw effluent which will feed the oxidation tanks with homogenized 
effluent, which will enable efficient performance of the biological system. 

Temperature: The optimum temperature range for the efficient operation of the biological system is 20-
35°C. In order to maintain the temperature of the biological system, the effluent from the equalisation 
tank is heated by mixing with the effluent from the clarifier. 

Salinity (TDS): 

This parameter has wide variations over the day. This can create huge imbalances to the bacteria, which 
has a significant impact on the cellular membrane, which is forced to adapt to continuous porosity 
changes in order to survive. All this limits the bacterial efficiency and thus the outlet parameters quality 
is compromised. Also in this case, an accumulation tank helps keeping a constant TDS concentration that 
enters the biological oxidation. The temperature must remain constant as well. 

Temperature: 

The textile discharges can reach 70-80°C peaks, followed by discharges at 20-25°C. This can significantly 
affect the bacterial activity. An accumulation and homogenization tank is able to limit and counter the 
effects of the temperature peaks, even if it is not able to ensure the optimal temperature. 1 If the 
temperature in the accumulation tank is higher than 38°C, then it is necessary to install cooling towers in 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .21 

order to lower the inlet temperature. The mesophilic bacteria that develop between 4 and 42°C have an 
optimal metabolization rate between 24 and 38°C. Over 38°C, there is a significant decrease of their 
metabolism, or 2 reaction rate. The sludge flakes break down, creating a sludge that goes out of the 
clarifier, causing a high turbidity; the COD removal rate decreases and thus the outlet water has an 
unsatisfactory quality. The oxygen transfer rate decreases as well; between 32 and 42°C the rate halves, 
making it necessary to supply much more water. At this point, we have low efficiency, high outlet COD 
and high BODs concentration and suspended solids; the aeration costs increase exponentially.    

 

In case the effluent temperature does not drop to required level, a provision has been made to install a 
cooling tower without affecting the plant operation. 

COD BOD: (Chemical Oxygen Demand and Biological Oxygen Demand) 

As the other parameters, such as TDS, residence time, etc. COD & BOD have important variations during 
the day. This created a concentration gradient in the biological oxidation tank, forcing the bacteria to 
change constantly. Once again, the system adapts but the efficiency decreases. Also in this case, a 
proper homogenization tank solves the problem. 

Solids, fibers and other exogenous bodies: 

The industrial discharges contain several solids that, if not properly separated, can foul pumps and 
valves during the depuration process phases. Parts of the tissues, thread, plastic parts and other types of 
matter are present, and their removal is obtained through an automated mechanical screening that 
divides solids whose dimensions are less than 1-2mm. We have analyzed the main external parameters 
and how they can cause several problems when not controlled and stabilized. 

c) Neutralisation 

Neutralisation step is required because of the wide pH range in the raw effluent. The biological 
oxidation needs a neutral or slightly alkaline pH value. Neutralisation is carried out automatically with 
soda or acid, depending on the characteristics of the raw effluent, by dosing pumps and it is controlled 
by a pH meter equipped with alarm signal. 

The pumps supplied the reagents from storage tanks of a suitable capacity so as to maintain a pH value 
of 7-8. The start of the pump is automatic. The pH measurement is carried out by a glass made probe, 
equipped with potentiometer. 

d) Biological oxidation 

Basically it is a modified version of extended aeration activated sludge process, in which organic and 
inorganic suspended solids and part of the dissolved solids under go the oxidation by aerating the 
effluent in the aeration tank. The principle is based on the utilisation of aerobic bacteria colonies 
naturally present in raw effluent which have three fundamental characteristics: 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .22 

 They accomplish their vital cycle metabolising the organic matter 
 They reproduce increasing quickly. 
 They tend to live in and to form colonies 

To assimilate and to transform organic matter, the bacteria need oxygen as support of combustion. The 
final products of this process are 1 H₂O, CO₂ and new living substance. The oxygen source will be partly of 
that existing in the effluent and remaining is supplied from outside. The oxygen as feed causes a very 
fast multiplication of the bacteria, they get together in colonies and aggregate in "flocs". In these flocs 
protoplasm cells, coming from organic synthesis, organic metabolised solids and residual organic matter 
of vital bacteria cycle, are concentrated. Moreover, organic and part of inorganic non separable solids 
adhere to the flocs by adsorption.   

Sludge flocs have two characteristics: 

 settle by gravity 
 have high concentration of active organic matter 

The homogenized effluent is fed with air through an aeration system consisting of fine bubble 
membrane disc diffusers, with relevant headers, manifolds and accessories, placed on the bottom of the 
tank and producing fine bubbles and air compressor station. 

An oxygen meter is provided for the monitoring of the O₂ concentration in the water. 

e) Sedimentation 

The aeration tank outlet, which contains mixed liquor suspended solids of 5000 to 5500 mg/l, enters 
secondary clarifier by gravity where the biological flocs settle by gravity and clear supernatant water 
overflows in to a sump. The clarifier is a tank which is designed to create the right conditions of 
quietness to allow the settling of the sludge flocs. The mechanical scraper which is called as clarifier 
mechanism is provided at the bottom of the tank, which clarifies the sludge and pushes to the central 
collection pit and is further drawn out. 

The sludge is recycled back into the aeration tank to maintain the balance between the micro organisms 
and the incoming food. The excess sludge is removed in to a sludge thickener. The sludge recirculation 
pumps are provided for with drawing the sludge from the clarifier. 

Mineralization 

As mentioned above, working with an aged sludge, the mineralization phenomenon takes place; this 
phenomenon allows the transformation of the organic substance from which the bacteria are made of 
and the BODs present in inorganic salts, like NO3, SO4, PO4, etc. The same phenomenon takes place in 
the treatment plants where the sludge quantity produced is very low because the residence time value 
is high and the F/M value and the volumetric load (Kg BODs/m³ tank) are very low. 

It is clear that in order to obtain all this it is important to keep under control all the other important 
parameters in order to balance the whole process. Another important process data regards the upward 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .23 

speed on the final decanters that for safety reasons should be kept between 0.3-0.4 m³/m²/h. This way, 
the SS quantity in the end will be very low and it will not be necessary to dose any chemical product in 
order to enhance the sludge separation. 

As it can be seen, several parameters must be kept under control, but this allows us to guarantee a high 
quality process with low running costs, moreover, it allows us to deliver an outlet water with the best 
quality for it to be reused after it has gone through the reverse osmosis membranes. 

At this point, we would only like to emphasize that for several years this process has been used 
successfully and that in most countries of the world this kind of treatment plants are currently 
operative. This guarantees that the choice for Tirupur is based on a long lasting experience, that can be 
applied to any working situation. 

B. The sludge line section consists of the following: 

 Sludge re-circulation and excess sludge extraction. 
 Sludge storage and thickening 

a) Sludge recirculation 

Certain portion of the sludge is pumped back from a collecting sump to the biological oxidation tank 
continuously. This sludge provides to keep the bacteria mass well balanced and it makes their regular 
and intense growth possible. During the start up of the plant, when a quick bacteria growth is required, 
the sludge is totally pumped back. 

b) Sludge storage and thickening of excess sludge 

Before a further treatment of dewatering and compacting i.e. filter press the excess sludge is thickened 
in a storage tank (thickener) where a reagent, cationic polyelectrolyte, is dosed to improve the 
thickening process. 

c) Solids separation and dehydration – Filter press 

The sludge produced by the biological sections will be removed by means of piston pump towards a 
filter press and after treatment; it will have a dry value of about 25%. The effluent of the filter press will 
be recycled back to the biological oxidation tank, while the dehydrated sludge would be used as fertilizer 
in agriculture or destined to disposal or sale to Cement industries. 

Sodium hypochlorite dosing system 

The chlorination facility has been provided to chlorinate the final treated water in the softened water 
storage tank. This chlorination is to sterilize the storage tank and prevent the growth of micro organisms 
in the tank. These micro organisms will develop in to a colony and contribute the bio fouling of the RO 
membranes thus leading to decreased RO permeate and other problems in the RO plant. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .24 

The residual free chlorine of 0.5 to 1.0 ppm is maintained in the feed water to the RO plant. The free 
chlorine helps in preventing the bio growth in the pressure sand filters. The bacterial growth inside the 
sand filter will lead to the formation of mud balls and results in poor performance of the filters. The free 
chlorine helps in preventing the mud ball phenomenon. 

There is Quartz filter, Resin filter, & softener filter so that the hardness of the treated water should be 
around 20ppm. 

 

Description of various Instruments in Pretreatment Section 

Description Details 

pH meter 
Range: 0 to 14 
Display: liquid crystals 
MOC of electrode holder: PVC 

DO meter Range: 0-15mg/l 
Display range temperature: 0-60 °C 

Flow meter Sensor type: magnetic 
Function: counter-Tot 

Turbidity meter Type: Gravity Nephleometric 
Range: 0-100 NTU 

Testomat 
Operating pressure: 1-8 bar 
Flow: 5-25 lt/min 
Type of measurement: Continuous 

 

 

RO Treatment Plant  

Following treatment steps are envisaged in the RO process: 

 a) Pressure sand filtration, 
 b) Dechlorination 
 c) Micron filtration 
 d) Antiscalant dosing 
 e) RO-stage-1 
 f) RO-stage-2 
 g) Degasser tower 
 h) RO product water storage and distribution. 

3.4.2 Process description 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .25 

The treated water from biological section after passing through resin filters is collected in the resin filter 
storage tank and is drawn by centrifugal pumps, and is passed through pressure sand filters to remove 
any possible suspended solids formed due to the addition of sodium hypochlorite in the resin filter 
storage tank (pretreatment section). The filtered water is collected in a sump, from where this water is 
pumped to a set of cartridge filters loaded with 5-micron (nominal rating) polypropylene fiber, 
honeycomb type cartridge filter elements. 

It should be noted that we have provided a chlorination system to prevent the growth of microorganism 
in the resin filtered water storage tank. As a result of this there is a possibility of calcium carbonate 
precipitation and formation of fine suspended particles. In order to remove these suspended particles of 
calcium carbonate, we have provided the pressure sand filter. 

The pretreatment scheme proposed for our RO plant is based upon the quality of RO feed water 
characteristics and the Silt Density Index at the outlet of resin filter, which is expected to be less than 
5.0. Besides the quality of feed water, we have two stages of filtration prior to feeding the RO 
membranes. The two stages of filtration comprise of a coarse sand filtration followed by the fine 
filtration through 5 microns cartridge filter elements. These ensure the removal of any fine particles of 
less than 5 microns and further reduce the Silt Density Index. 

The fouling and scaling of the RO Membranes are occurs due to the feed water quality and escape 
microorganism from Biological system. The nature of fouling and scaling decided to depend on the 
pressure and recovery drop. Basically cleaning chemical decided based on flow and pressure.  